• Description

Foxeer 5" Aura Freestyle Frame T700

The new Caesar Racing Frame from Foxeer is another high-quality option to build a 5" freestyle drone! The frame is made with T700 carbon fiber, which is a grade with high tensile strength. This means that the frame is less likely to break in crashes compared to other types of carbon fiber.

Check out the rest of our 5" frames!

 



Material Toray T700 carbon with silky coating
Wheelbase 220mm
Mouting hole 20x20/30.5x30.5
Camera size 19x19/20x20mm
System Analog Cam/ HD Vista digital system
Weight Weight 115g(excluded TPU Kit)
Packing List
5mm Arm - 4
2mm Top Plate - 1
2mm Cam Mount - 2
2mm X-reinforce plate - 1
2.5mm Bottom Plate - 1
Aluminum Column M3*23 - 4
Aluminum Column M3*30 - 4
TPU Cam Mount - 1
TPU VTX&Antenna Mount - 1
TPU Arm guard/Motor Mount - 4
TPU Bottom Plate Front Protective Mount - 1
M3*8 Screw - 8
M3*10 Screw - 5
M3*12 Screw - 4
M3*16 Screw - 4
M3*30 Screw - 4
M3 Spacer Screw - 8
M3*16 Screw - 4
M3*30 Screw - 4
M3 Spacer Screw - 8
M3 Nut- 9
M4 Nut - 1
M4*20 Screw - 1
Motor Wire Protector - 4
Battery Anti-slip Mat -1
250*20mm Strap - 1
220*20mm Strap - 1
Description

Foxeer 5" Aura Freestyle Frame T700

The new Caesar Racing Frame from Foxeer is another high-quality option to build a 5" freestyle drone! The frame is made with T700 carbon fiber, which is a grade with high tensile strength. This means that the frame is less likely to break in crashes compared to other types of carbon fiber.

Check out the rest of our 5" frames!

 



Material Toray T700 carbon with silky coating
Wheelbase 220mm
Mouting hole 20x20/30.5x30.5
Camera size 19x19/20x20mm
System Analog Cam/ HD Vista digital system
Weight Weight 115g(excluded TPU Kit)
Packing List
5mm Arm - 4
2mm Top Plate - 1
2mm Cam Mount - 2
2mm X-reinforce plate - 1
2.5mm Bottom Plate - 1
Aluminum Column M3*23 - 4
Aluminum Column M3*30 - 4
TPU Cam Mount - 1
TPU VTX&Antenna Mount - 1
TPU Arm guard/Motor Mount - 4
TPU Bottom Plate Front Protective Mount - 1
M3*8 Screw - 8
M3*10 Screw - 5
M3*12 Screw - 4
M3*16 Screw - 4
M3*30 Screw - 4
M3 Spacer Screw - 8
M3*16 Screw - 4
M3*30 Screw - 4
M3 Spacer Screw - 8
M3 Nut- 9
M4 Nut - 1
M4*20 Screw - 1
Motor Wire Protector - 4
Battery Anti-slip Mat -1
250*20mm Strap - 1
220*20mm Strap - 1

Customer Reviews

Based on 1 review
100%
(1)
0%
(0)
0%
(0)
0%
(0)
0%
(0)
J
John Campbell
Solid design

This frame reminds me of my apex and the quality is super nice. The frame actually feels nicer then my apex and has all the 3d pieces I need to complete the build. They even rounded all the edges of the carbon so you don't have to file it yourself and breathe carbon dust... super cost efficient aswell . Great job foxeer !